
DRIVING  

Sustainability.
DELIVERING Values.

DRIVING SUSTAINABILITY 
DELIVERING VALUE

ANNUAL REPORT 2018-19

V
A

 TE
C

H
 W

A
B

A
G

 LIM
ITE

D
 | A

nnual R
eport 2018 -19

VA TECH WABAG LIMITED
CIN - L45205TN1995PLC030231
‘WABAG HOUSE’, No. 17, 200 Feet,
Thoraipakkam – Pallavaram Main Road,
Sunnambu Kolathur, Chennai – 600 117
T: 91-44-3923 2323 / 6123 2323
F: 91-44-3923 2324 / 6123 2324
E: companysecretary@wabag.in
W: www.wabag.com



Corporate Overview 01 - 34

01 : The Board

02 - 03 : Designing a future  
  in harmony with nature

04 - 05 : Chairman’s communique

06 - 07	 :		 Reflections	from	the	MD’s	desk
08 - 11 : WABAG: Water solution experts

12 - 13 : Wining big through our continued legacy of  
[...]
wABAG GrOuP PErfOrMAnCE  
In order to leverage the opportunities worldwide,WABAG has 
chosen a cluster based approach. With this approach it is 
not only making its presence felt but also creating synergies 
among cross cultures and creating a sense of ownership 
across ONE WABAG.

wABAG Group

uSPs

 Pure play in water

 Focus on technology

 Focus on emerging markets

 Asset light

next growth engine for the group –  
Middle East and Africa (MEA) cluster
Kingdom of Saudi Arabia, Bahrain, Egypt, Libya, Namibia, 
Nigeria, Oman, Qatar, Tanzania, Tunisia and UAE

india cluster
India, Bangladesh, Cambodia, Indonesia, Laos, Malaysia,  
Myanmar, Nepal, Philippines, Singapore, Sri Lanka, Thailand, 
Vietnam

Europe cluster
Austria, Czech Republic, Macao, Romania, Switzerland and 
Turkey

latin America (lATAM) cluster
Argentina, Brazil, Chile & Ecuador

On Going initiatives and Goals 
Policy initiatives
Initiatives by Development Bank of Latin 
America

 The Development Bank of Latin America (CAF) estimated that over the period 
2010-2030, USD 80 billion should be spent on sewerage infrastructure and 
USD 33 billion on wastewater treatment. 
(Source: World Bank)

Abu Dhabi Fund for Development (ADFD)  Abu Dhabi Fund for Development (ADFD), the leading national entity for international 
development aid, has approved USD 80 million for the water sector in Argentina.

VA TECH WABAG LIMITED80



india Cluster
uSPs

 Robust track record of handling complex and large projects 

 Entry into the BOOT and HAM projects

 Strategic unit supporting global operations

 Well placed to leverage on the biggest opportunity in recycle 
and reuse segments 

 Offering European technology at competitive cost

 Capable and efficient human resources 

 Sludge Management

 Enjoys monopoly in oil & gas sector

unique Projects Expertise

 One of the World’s largest tannery Wastewater Treatment 
Plant (WWTP) for the Calcutta Leather Complex

 World’s first treated Wastewater Effluent Recycled plant 
converting into ultra pure de-mineralised water at Panipat 
Refinery

 World’s first PTA (Purified Terephthalic Acid) along with 
other petrochemical effluent treatment through UASB 
process followed by MBD UFRO Wastewater recovery 
for re-use at Reliance Dahej. The complex Petrochemical 
effluent is a cocktail of effluents like MED, LDPE, LCDPE, 
ROGSE

 India’s first treatment recycle and reuse plant Asia’s first 
Wastewater treatment plant for Reliance 20 million Tonne 
Jamnagar Refinery

 India’s largest High Pressure Condensate treatment plant 
with 38 Bar feed pressure external regenerated with a 
spherical vessel for 800 MW Power Plant

 Largest single train Sea Water Desal plant (UFRO) for 28 
MLD at Reliance Jamnagar Refinery

 Kodungaiyur Power Neutral Plant has achieved 90,000 
operating hours on October 24, 2018 and is the first in India 
to achieve the milestone of generating over 50,000 MWH 
power from single gas engine

 Ultra-pure water plant for Qstec’s Poly Silicon Chip 
manufacturing project at Qatar. The treated water resistivity 
achieved 33 MΩCM and conductivity of 0.03 µs/cm.

 India’s first and the largest sea water R.O plant (100 MLD) 
at Nemmeli on EPC basis, meant for 100% potable use.

 Commissioned the largest drinking water plant with skid 
capacity of 27,200 m3/day in Muscat catering to over 5 lakh 
people. 

Key Highlights of the year

 HAM Project Sewage Treatment under national Mission 
for Clean Ganga: 

i) Secured INR 575 crore order to design, build, rehabilitate 
and operate sewage treatment Facilities and associated 
infrastructure in Kolkata, West Bengal. 

ii) INR 147 crore order by Bihar Urban Infrastructure 
Development Corporation Ltd to design, build and operate 
60 MLD Sewage Treatment Plant at Pahari, Patna

 Treating the most challenging tannery effluent: INR 520 
crore worth order from Jajmau Tannery Effluent Treatment 
Association (JTETA) towards EPC and O&M of a 20 MLD 
Common Effluent Treatment Plant (CETP) along with 
treated sewage dilution facility for Jajmau leather cluster, 
Uttar Pradesh.

 water security under extreme climatic conditions of 
Turkmenistan (falls under india cluster): 15,000 m3/d 
drinking water treatment plant built under very challenging 
environmental conditions. The plant treats raw water 
from 20 wells to reduce suspended solids and high water 
hardness from 12 mval/l to 7 mval/l.

 Desalination order: Secured INR 467 crore worth order 
from Mangalore Refinery and Petrochemicals Limited 
(‘MRPL’) towards engineering and construction of a 30 MLD 
Sea Water Desalination plant expandable upto 70 MLD in 
Mangalore, Karnataka.

 Partnering with the Government of Odisha towards 
Environmental initiative: Construction of new sewage 
treatment plants and pumping station along with two 
more new STPs of capacity 48 MLD at Bhubaneswar 
and 16 MLD to enhance the drainage system of the twin 
cities Bhubaneswar and Cuttack. This plant will boost the 
sewerage and sanitation system of the city by purifying 3.6 
crore liters of treated wastewater and rejuvenating the rivers 
like Mahanadi and Kathajodi. This will ensure a healthy 
environment for over 1 million people in the city.

 Commissioning of the largest sewage treatment project 
implemented under the namami Gange at varanasi: 
Designed and built by WABAG, the plant boasts of 4,000 
m3/day balloon type double membrane gas holders, the 
largest of its kind in India. WABAG is responsible for its 
O&M for the next seven years.

 repeat orders from Public utility Board Singapore: 
Secured orders worth EUR 4 million. Order includes service 
& maintenance of the exhaust air systems of various units. 
Maintenance of the order treatment systems for 35 pumping 

C
orporate O

verview
 - 01-34

S
tatutory R

eports - 35-110
Financial S

ection - 111-232

Annual Report 2018-19 81

Driving SUSTAINABILITY Delivering VALUE



stations, 4 water reclamation plants and 7 related networks 
for a period of three years.

 repeat orders under project AMruT: Secured order for 
INR 83 crore towards design, build and operation of 124 
MLD Water Treatment Plant (WTP) at Rajpur-Sonarpur in 
Kolkata from Kolkata Metropolitan Development Authority

 Orders from HPCl – Mittal Energy limited (‘HMEl’): 
Secured an order worth INR 290 crore towards ETP plant.

 Executed in 12 months: Duong River WTP (Phase 01):, 
fastest in Vietnam and first in Hanoi built in record time of 
12 months.

 foray into ZlD for nMDC Steel Plant: Secured an Order 
worth INR 171 crore from National Mineral Development 
Corporation an Indian state-controlled mineral producer. 
The recycling plant will ensure Zero Liquid Discharge 
through Multi Effect Evaporation System.

wABAG Philippines (wholly-owned 
subsidiary of wABAG india)
uSPs

 Leader in water treatment segment in Philippines

 Specialises in offering cost competitive and innovative 
solutions in a region facing high energy costs

 Strong execution capabilities

unique Projects Expertise

 Leveraging opportunities in neighbouring countries of 
Vietnam and Cambodia

 Sewage Treatment Plant (STP) at: Bagbag, Tatalon and 
Ilugin CYCLOPUR - SBR technology Dona Imelda with 
MBBR – FLUOPURR technology Muntinlupa, Tunasan and 
Valenzuela with activated sludge process

 Drinking WTP with innovative WABAG filtration system at 
Putatan

 Pasig Sewer Network Project

(Please refer to page 16 for details on strategies and outlook)

Europe Cluster
wABAG Austria & Turkey
uSPs

 Experienced human resource with Austrian unit along 
with strong execution track record and sound engineering 
technologies. 

 Turkey unit possesses a competive edge backed by a 
young and energetic team with European standard.

 Combination of the above offers competitive technological 
competence with experience and talent.

unique Projects Expertise

 High-end wastewater reclamation system for the Ujams 
Industrial Park in Windhoek, Namibia (BOOT project)

 Turnkey drinking WTP for the district of Brčko in Bosnia and 
Herzegovina

 World’s first and unique direct potable water reuse plant at 
Goreangab, Windhoek, Namibia

 First fully-biological WWTP on the Croatian coast for the 
city of Senj

 Turnkey sludge treatment plant for the Xiaohongmen 
WWTP in Beijing, China

 Brackish water desalination plant, Al Wasia, near Riyadh in 
Saudi Arabia

 Held the key integrated waste water management system 
of the entire city of Istanbul

 Turnkey drinking WTP at Izmir, Turkey

 Municipal WWTP at Siverek, Turkey

 O&M of the drinking WTP at Adana, Turkey

(Please refer to page 18 for details on strategies and outlook)

wABAG Switzerland
uSPs

 Market leader with significant market share in the advanced 
technology segment and is EN ISO 9001:2008 certified

 Among the top few companies having a record of several 
ground-breaking innovations and several patents to its 
name

 Strong R&D capabilities and infrastructure

 Among the few companies equipped with micro-pollutants 
removal technological

 Hub of knowledge and technology

 Offers bespoke solutions the unit has executed over 200 
municipal and industrial projects

unique Projects Expertise

 Pioneer in adopting advanced oxidation PAC-adsorption 
and ultrafiltration

 Technologies for groundwater treatment at Muttenz

 Lake WTP with ultrafiltration, ozonation, activated carbon 
filtration and final disinfection at Horgen

 Largest Spring WTP using ultrafiltration technology at 
Sonzier WWTP

VA TECH WABAG LIMITED82



 Largest tertiary wastewater filtration plant at Zurich-
Werdholzli

 Largest tertiary treatment for eliminating micro-pollutants

wABAG romania
uSPs

 Expertise in providing complex water technology solutions 
to Oil & Gas sector and Food & Beverages sector 

 Rich experience in operating and maintaining refinery 
industrial ETPs

unique Projects Expertise

 Produced WTP for Romania’s largest oilfield, Suplacu de 
Barcău

 Comprehensive refurbishment and upgrade in two stages 
and simultaneous operational management for PetroBrazi 
refinery Effluent Treatment Plant (ETP), Romania

 Tertiary filtration system for water reuse at PetroBrazi 
refinery ETP, Romania

 Compact ETP (containerised) for KAR refinery at Erbil, Iraq

 Operational management at Arpechim refinery ETP, 
Romania

 Municipal WWTP at Cugir, Aiud and OcnaMures, Romania

 WABAG Romania (‘WABRO’) has secured an order worth 
EUR 20 Million from Purolite, Romania towards Design 
& Engineering, Procurement, Construction, Supply, 
Installation and Commissioning of Effluent Treatment Plant 
(TIP’) for the client’s resin production facility. The plant will 
ensure effluent discharge in accordance with the Romanian 
water quality regulations. WABRO will also Operate & 
Maintain the plant for a period of 15 years, post completion.

 WABAG Water Services SRL was awarded the contract 
for the refurbishment of the existing Dragon WWTP for the 
production facility for beverages in Bucharest for PEPSI 
Co. International. The mechanical/biological WWTP, based 
on the MBBR - FLUOPUR® technology, has a capacity of 
2,550 m3/d. After commissioning, WABAG has taken also 
responsibility for the plant operations for a period of 15 
months.

 WABAG Water Services SRL was awarded the 
refurbishment and extension of the WWTP of the KASHIRA 
snacks manufacturing site of PEPSI Co. Int., located near 
Moscow. The capacity of 45 m3/ is to be increased to 
60 m3/h. WABAG is responsible for the design, equipment 
supply, installation, commissioning and start-up.

wABAG Czech republic
uSPs

 Specialises in water / waste water technology solutions in 
the energy sector

 Expertise on nuclear power plants in Czech Republic

 Gained proficiency in pre-treatment systems, 
demineralisation, condensate polishing, ion exchange 
technology, cooling water treatment, filtration and 
neutralisation.

 Serves as a central point to cater to industrial and municipal 
projects across Slovakia, Serbia, Turkey, Uzbekistan and 
Vietnam

unique Projects Expertise

 Industrial water treatment at Slovnaft, Slovakia

 Reconstruction of industrial WTP for the Prerov Power 
Station, Czech Republic

 Modernisation of drinking WTP in Plzen, one of Czech’s 
most important water supply plants

 Municipal WWTP at Trencin, Slovakia

 Industrial water reclamation plant for steel works 
Smederova, Serbia

 Demineralisation plant for power plant at Khoms, Libya

(Please refer to page 18 for details on strategies and outlook)

Middle East and Africa (MEA) Cluster
uSPs

 Emphasis on providing EPC and O&M services to the 
municipal and industrial clients primarily across Oil & Gas 
companies.

 Growth engine of WABAG for the next quantum leap

C
orporate O

verview
 - 01-34

S
tatutory R

eports - 35-110
Financial S

ection - 111-232

Annual Report 2018-19 83

Driving SUSTAINABILITY Delivering VALUE



Key Highlights of the year 

 Desalination order from Tunisia – Awarded INR 600 
crore worth order from SocieteNationaleD’exploitation Et 
De Distribution Des Eaux, Tunisia (“SONEDE”) towards 
engineering, supply and construction of a Sea Water 
Desalination Plant of capacity 50 MLD in Tunisia

 Major breakthrough in the Kingdom of Saudi Arabia:  
Awarded INR 1,000 crore worth order from Power and Water 
Utility Company for Jubail and Yanbu (MARAFIQ), Kingdom 
of Saudi Arabia for the construction of Sewage Treatment 
Plant. 

 First major EPC: Awarded a first major EPC order worth 
INR 555 crore from Public Works Authority of Qatar 
(ASHGHAL) for rehabilitation of Doha South Sewage 
Treatment Works 

 WABAG is well poised to leverage its global credentials for 
the large scale O&M opportunities in GCC. Focus countries 
include Qatar and Bahrain.

(Please refer to page 17 for details on strategies and outlook)

latin America (lATAM) cluster
With this cluster, WABAG expands its footprints to the fourth 
continent. Headquartered in Brazil, the cluster will open new 
doors of business opportunities over a medium to long term.

(Please refer to page 18 for details on strategies and outlook)

international Engineering Centre (iEC)
WABAG’s International Engineering Centre, in Pune and 
Vadodara provide project design and engineering support to its 
EPC business. Since its establishment in 2008, IEC gradually 
developed its capabilities to deliver world-class and cost- 
effective engineering services. It has built a competent team 
of engineers and invested in state-of-the-art software to attract 
global engineering business. It has steadily evolved into a profit 
centre, providing engineering services to global market under 
the banner of WABAG ENGINEERING SERVICES (WES).  
It’s cross discipline and diversified resource capability will be 
utilised to provide services in verticals like oil & gas, power, 
fertiliser and steel among others.

IEC has successfully completed engineering of major projects 
for prestigious clients like Reliance Industries Ltd, Dangote, 
HMEL and Aramco.

IEC continues to support engineering for WABAG office in 
other clusters from both onshore and offshore.

WES has secured engineering services order from prestigious 
clients in India this year. We expect next year this business will 
get quantum jump. 

Innovation has always been IEC ‘ s focus to improve on existing 
equipment design and for processes to ensure productivity 
in terms of time and cost. IEC has developed innovative  
designs to improve on performances and maintainability of 
their existing range of equipment .

financial Performance
The order book during FY 2018-19 stood at the highest at 
INR 92,919 million. 

On a consolidated basis, the Group’s revenues stood at INR 
2,780 crore in FY 2018-19 as compared to INR 3,457 crore 
in FY 2017-18. Profit after tax for FY 2018-19 stood at INR 
89 crore.

On a standalone basis sales for FY 2018-19 stood at INR 
1,748 crore from INR 1,856 crore in FY 2017-18. Profit after 
tax reported for FY 2018-19 stood at INR 102 crore.

The key metrics of the year under review as per SEBI’s 